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93989600l gowol 338m3s (20X 10x5) g086G@3GHgLols 3°90yggbgdoom
Concrete Pavers Test ( 20 x 10 x 5 ) Using VibroPress

3°8m3c0l 3mbsggdgdo
Tets Data
6008l Hsmogbmds 2 Laggero 6odvdols Bedgdo 03 200/100 /50
Quantity of samples Size of test samples , mm
2380l B9gagdo
Test Results
bodwmdols # 1 ; 9
Sample
258mpob msMomo .
5.3,2025 5.3.2025
Test Day ;
Bodogdol bbmgsbgds , ey 284 284
Sample age , day
39903 0b bebyGdmozmbds , o
: 50 53
Duration of test , sec
Bodmdol Bbmdgde , 49
Sample size , mm A/B ) 200 /100 200/ 100
B 50 50
bodigol b, 35 2.171 2.181
Concrete weight , kg
evzeyemmdooo Geabs |, 30/8°
Deapity-souiih, sl 2933.78 2947.3
903030 @oHz0MHMIs , 36
Load of destruction , kN 635.35 641.5
Lod3 3039 3!{_']8835%3_, R, dp3s 4293 43.34
Strength on compression , R , Mpa
@abi3abs Bdeomgols bsdnmsarm bodzoggs R =43.135 9335
P
Conclusion Black mage strength R =43.135 MPa
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Head of Laboratory N - Renat Begishev
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CUSTOMER : "3g080" DATE : 3/5/2025
CUSTOMER N R T TRV T o Te R RAPOR NO : #3/5.3.2025
ADRESS 1 : mAby3o , 98500 LemmznbL3jdnl 4. 6 STANDARD :
ADRESS 2 : RESERVE 1 .
BLOCK TYPE ! 434533600 20 x 10 x 5,0 RESERVE 2 z

£ RESERVE 3 :

T.No |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
’ mm mm mm g gfem3 t1 t2 day kN N/mm2
1 |so 185 50 2171 2933.78 31.1.2025 5,3,2025 28+ 635.35 42.93
2 |so 185 50 2181 2947.30 31.1.2025 5.3.2025 28+ 641.50 43.34
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 81
960 64.8
720 48.6
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480 ; 32.4
240 16.2
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